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Z FORCE BLOWER
Illustrated Parts List  

FZ1301H 
 

*JRCO Universal Mount Not Included*
Contact your Billy Goat Dealer or visit http://jrcoinc.com/ for a list of JRCO Products 

This unit will need to be purchased with either the 
Foot Pedal Switch P/N 442607 or the Hand Control 

Switch P/N 442608

http://jrcoinc.com/
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PARTS DRAWING FORCE Z 
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PARTS LIST FORCE Z 
Item No. Part No. Description Qty

1 442501 LABEL LOGO FZ 1
2 442500 LABEL WARNING FZ 1
3 442600 FRAME WA FZ W/LABELS 1
4 442203 JRCO BRACKET 2
5 440018 ENGINE 13 HP HONDA 1
6 442601 HOUSING WA FZ W/LABELS 1
7 442602 IMPELLER ASSY FZ 1
8 8177012 WASHER LOCK 3/8" S/T MED 3
9 8177010 WASHER LOCK 1/4" S/T MED 3
10 8041057 SCREWCAP 3/8"-16 X 2 3/4" HCS ZP 2
11 8041050 SCREWCAP 3/8"-16 X 1" HCS ZP 2
12 442237 SCREWCAP 3/8"-24 X 3 1/4" GR. 8 HCS 1

TORQUE TO 38 +/- 2 ft. lbs.
13 442236 SCREWCAP 1/4"-28 X 3/4" 3
14 8041031 SCREWCAP 5/16" - 18 X 1 3/4" HCS ZP 6
15 442506 LABEL GAS SHUT OFF 1
16 360187 LABEL LIFT HERE 2
17 442605 ELBOW EXHAUST ASSY 1
18 810736 LABEL WARNING DEBRIS 1
19 440178 CABLE THROTTLE 31.5 1
20 900407 TY-WRAP 1
21 442603 PLATE FRONT WA FZ W/LABEL 1
22 442202 PIN HITCH 5/8" X 4 1/2" 2
23 442231 SPACER CRANK FZ13H 1
24 442247 WHEEL 12" X 3" RIM W/ 3/4" STEEL BEARI 2
25 442205 MOTOR 12V 1
26 442240 PULLEY 1.63" OD X 7/16" BORE 1
27 8083122 SET SCREW 1/4" - 20 X .375 CUP POINT 1
28 442400 THROTTLE STEM 1
29 500385 THROTTLE PLATE 1
30 440013 CONTROL THROTTLE 1
31 510130 PIN 3/8" X 1 1/2" DETENT 1
32 360284 BOLT SHOULDER 3/8" X 1" 1
33 8160003 NUT LOCK 3/8"-16 10
34 8171003 WASHER 5/16" FC 38
35 8171002 WASHER 1/4" FC 8
36 8171008 WASHER 3/4" FC 2

Item No. Part No. Description Qty
37 8171004 WASHER 3/8" FC 1
38 440176 WASHER 1.5 OD X .453 ID X .5 THK 1
39 8041007 SCREWCAP 1/4"-20 X 1 1/4" HCS MED 4
40 8160002 NUT LOCK 5/16" - 18 HEX ZP 18
41 442243 CAP INDICATOR RED 1
42 442200 CASTER RIG 12" 2
43 8041051 SCREWCAP 3/8 - 16 X 1 1/4" HCS ZP 8
44 440268 LABEL LOGO FORCE 1
45 442604 SWITCH BOX TOP PLATE W/TREAD TAPE 1
46 8161041 NUT LOCK 5/16" TH HT HEX ZP 2
47 830514 SCREW MACH #10-24 X 1/2" 2
48 8164005 NUT LOCK #10 - 32 2
49 350346 NUT FLANGE 5/16" - 18 ZP 10
50 8160001 NUT LOCK 1/4 - 20 4
51 8041175 SCREWCAP 3/4 - 10 X 5 1/2" 2
52 8161006 NUT LOCK 3/4"-10 ZP 2
53 8122051 SCREW SELF TAP #8-32 X 5/8" HWH ZP 2
54 442248 HARNESS ENGINE BASE DISCONNECT 1
55 360243 LANYARD PLASTIC 10" 1
56 442607 FOOT PEDAL CONTROL SWITCH ASSY 1
57 890132 PLUG TUBE INSERT 1" OD 3
58 442204 SCREW BUTTON HEAD 5/16-18 X 1 1/4" 2
59 500282 STRAIN RELIEF 2
60 9201123 KEY 1/4" SQ X 2.25" 1
61 442608 HAND CONTROL SWITCH ASSY 1
62 442401 TUBE KICK STAND 1
63 442241 STAND OFF NOZZLE FZ 4
64 520116 LABEL MADE IN USA 1
65 442105 STAND OFF ENGINE FZ WA 1
66 500119 BELT GATES TRUFLEX 1260 1
67 8041028 SCREWCAP 5/16" - 18 X 1 1/4" HEX ZP 4
68 442106 INDICATOR DIRECTION WA 1
72 810656 LABEL THROTTLE CONTROL 1
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	(Unit shown with optional foot pedal switch)
	Patents Pending
	Z FORCE BLOWER Owner's Manual
	GENERAL SAFETY INSTRUCTIONS and SYMBOLS
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